
12" X 351⁄2" WOOD LATHE
MODEL G5979

PARTS LIST

COPYRIGHT © FEBRUARY, 2002 BY GRIZZLY INDUSTRIAL, INC. 
WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE

OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.
PRINTED IN CHINA. 

PARTS LIST DISCLAIMER
THIS PARTS LIST AND DRAWINGS REPRESENT THE CONFIGURATION OF THE MACHINE AS IT IS CURRENTLY BEING SHIPPED. THE

MACHINE CONFIGURATION CAN CHANGE AS PRODUCT IMPROVEMENTS ARE INCORPORATED. IF YOU OWN AN EARLIER VERSION

OF THE MACHINE, THIS PARTS LIST MAY NOT DEPICT YOUR MACHINE EXACTLY. CONTACT CUSTOMER SERVICE IF YOU HAVE

ANY QUESTIONS ABOUT PART DIFFERENCES. PREVIOUS PARTS LIST VERSIONS ARE NOT AVAILABLE ONLINE.



16

15

12
10

97A59

8

30

52
53

53
-1

68
57

A
69

17
A

58

11

44
A

43

35

22

21
-1

 

21

66

37
   

39

38

6A

5

4

36

25

41

41

40

55

44
A43

24
A

24
-1

24
-2

24
-3

3

2

46

45

47
49

48
-1

50

42
48

63

34

1

33

32

31

28

26

27

23
  

19

18

65
-1

64

13

37

37

51

71
   

20

Lu
be

 F
itt

in
g



54
-3

54
-1

54
-5

54
-4

54
-6

54
-6

54
-16061 62

61
62

56

60

6161
62



-D- G5979 Wood Lathe

Ref# Part# Description

01 P5979001 HEADSTOCK

02 P5979002 DRIVE CENTER

03 P5979003 DISC

04 P5979004 SPINDLE

05 PK18M KEY 4 X 4 X 82

06A P5979006A BALL BEARING 80205Z 

07A P5979007A BALL BEARING 80205Z 

008 P5979008 SPRING

09 P5979009 BRACKET—SHIFTING LEVER

10 P6006 BALL BEARING 6006ZZ 

11 P5979011 C-RING S-25

12 P5979012 SPINDLE PULLEY SET R & L 

13 PVM23 V-BELT M-23 3L230

15 P5979015 C-RING S-24

16 P5979016 PIN-INJECTION

17A PLN09 LOCK NUT M12-1.75 

18 P5979018 CLAMP LEFT

19 PB07M HEX BOLT M8-1.25 X 25

20 P5979020 RACK

21 P5979021 GEAR ASSEMBLY

21-1 PS09M PHLP HD SCR M5-.8 X 10

22 P5979022 CLAMP RIGHT

23 P5979023 SPECIAL SCREW

24A P5979024A SHAFT

24-1 P5979024-1 SPRING

24-2 P5979024-2 LOCK HANDLE

24-3 P5979024-3 SPECIAL CAP SCREW

25 P5979025 WRENCH

26 P5979026 C-RING S-16

27 P5979027 SLEEVE

28 P5979028 SPRING

30 P5979030 MOTOR PULLEY SET, L & R

31 PS09M PHLP HD SCR M5-.8 X 10

32 PK18M KEY 4 x 4 x 82

33 P5979033 1⁄2 H.P. MOTOR

34 P5979034 MOTOR COVER

35 P5979035 ANGULAR SETTING ASSEMBLY

36 P5979036 TOOL REST

37 P5979037 HANDLE ASSEMBLY 

38 P5979038 EXTENSION TOOL REST 

Ref# Part# Description

39 P5979039 TOOL REST BODY

40 P5979040 ECCENTRIC ROD

41 PR08M EXT RETAINING RING 19MM

42 P5979042 SPECIAL SCREW

43 P5979043 CLAMP

44A P5979044A HEX NUT M18-2.5  

45 P5979045 CENTER

46 P5979046 TAIL SPINDLE

47 P5979047 TAILSTOCK SCREW

48 P5979048 TAILSTOCK

48-1 PPSS25M SET SCREW M6-1 X 20 

49 P5979049 HANDWHEEL

50 P5979050 LOCK HANDLE-TAILSTOCK

51 P5979051 SPECIAL BOLT

52 P5979052 EXTENSION BED

53 PSB64M CAP SCREW M10-1.5 X 25

53-1 PLW06M LOCK WASHER 10MM

54-1 P5979054-1 STAND LEG, LEFT

54-3 P5979054-3 STAND UPPER COVER

54-4 P5979054-4 STAND LONG-CROSS SUPPORT

54-5 P5979054-5 STAND SHORT-CROSS SUPPORT

54-6 P5979054-6 STAND LEG, RIGHT

55 P5979055 BED

56 PSB11M CAP SCREW M8-1.25 x 16

57A PSW08 SWITCH 110V WITH KEY

58 PS21M PHLP HD SCR M4-.7 X 15

59 P5979059 PLASTIC JAM NUT M20 X 1.5

60 PCB02M CARRIAGE BOLT M8-1.25 x 10 

61 PW01M FLAT WASHER 8MM 

62 PN03M HEX NUT M8-1.25 

63 PWRCRD110L POWER CORD 110V, LONG W/PLUG

64 P5979064 LOGO LABEL

65-1 P5979065-1 GRIZZLY ID/WARNING LABEL 

66 P5979066 SPEED LABEL

68 P5979068 SWITCH BOX

69   P5979069 SWITCH FIXING PLATE

71 P5979071 MOTOR POWER WIRE


